WALLENSTEIN by EMB Mfg.

WALLENSTEIN

By EMB MFG INC.

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On -NOB 2MO0 - Canada
Ph: (519) 699-9283 -Fax: (519) 699-4144
www.embmfg.com

BX102 Series 3 Point Hitch
Chipper Parts Manual

‘ Starting with S/N 1102R15

MODELS BX102R, BX102RI,
BX102RP, BX102RPI

Refer to the operators
manual for safe opera-
fion and maintenance

10217100 BXT0O2R Parts Manual
Rev F 220914




10217100 BXT02R Parts Manual

WALLENSTEIN by EMB Mfg.

Table of Contents

BX102 VARIATION CHART ... s s 3
BOLT TORQUE ..ot sas s s s s s e s 4
HYDRAULIC FITTING TORQUE..........cccooiimimninennns s sssssseens 5
ROTOR ASS’Y...ciiiir ittt s s e e 6
BASE ASS’Y ..o e 7
CHUTE & GUARD ASS’Y ...t s s ssas s s ssnes 8
UPPER ROLLER ASS’Y ... sssss s 9
LOWER ROLLER ASS’Y ..ot sssss s s 10
HOPPER ASS’Y (TOP VIEW) ... 1"
BYPASS VALVE DETAIL ......cooiiiiinennimnsn s sss s sssss s ssanss 1"
HOPPER ASS’Y (BOTTOM VIEW) ..o 12
FEED TABLE ASS’Y ...ttt s ssss s s sass snsnn s 13
ROLLER VALVE DETAIL ... e 14
FEED ROLLER CONTROL DETAIL ....cccovimiimnemnemsssnsesnss s sans 14
HYDRAULIC WINCH.........oiiriinrinnninenns s sss s s 15
WINCH DRUM DETAIL ....oeiieie et ssss s s sssss s snssnn s 16
WINCH ARM ASS’Y ... s s ne s 16
FAIRLEAD ASS’Y DETAIL ....oociiiicemne s s sssssssss s 17
ROLLER LIFT HYDRAULIC CYLINDER .....cocoiimrinernrsene s 17
CYLINDER SEAL INSTALLATION .....cooiiiiirininnes s ssse s 18
ROLLER LIFT HYDRAULIC CYLINDER DETAIL ..o, 18
FLOW DIVIDER ASSY ....oooiiiinimisrmsninmnsn s sssssssssssssssssssssassssns 19
WINCH AND ROLLER LIFT HYDRAULIC CONTROLS. ........cccccicimiennnnnnenns 19
#20DK SEAL KIT S20 SIDE PORT......cccociiiiimrir e snsneens 20
H20BK SEAL KIT ...t s e 20
(BETWEEN SECTIONS) ....coicimiiiimiries s sssssssssssssnssssnas 20
#20CK SEAL KIT FOR S20 INLET SECTIONS..........cccceimriiimrnnennenneenanns 20
#20AK SEAL KIT FOR S20 WORK SECTIONS..........ccccvminimiie e, 20
INTELLIFEED ROLLER CONTROL COMPONENTS.........ccooiiimnienenias 21
INTELLIFEED COMPONENTS .......ooiiiiirrrnin s ssnennas 21
PTO SHAFT #ZA44802 .............ooririirinicrnen s ssns s 22
INTELLIFEED WIRING DIAGRAM #Z62109...........ccomnrmmmrnimnsnrensessssnennans 23
HYDRAULIC HOSE PARTS LIST ..o 24
HYDRAULIC SCHEMATIC BX102R .......cccceimrirremiarrnsnnssnssss s sssesss e 25
HYDRAULIC SCHEMATIC BX102RP........ccccrevimrmrinneniinnenneessn e 26
HYDRAULIC SCHEMATIC BX102RI..........ccomimririimners e 27
HYDRAULIC SCHEMATIC BX102RPL.........ooriirie e, 28
LABELS - LEFT SIDE VIEW........cccoiimrimnennis s ssssssssssss e 29
LABELS - RIGHT SIDE VIEW ........oooiiiimnninnnissnsrsnsnssssss s ssns 30

Page 2 of 31

For threaded parts installation, refer to the torque charts in this manual.

Rev F 220914



WALLENSTEIN by EMB Mfg. 10217100 BX102R Parts Manual

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct Wallenstein parts are essen-
tial fo prolonging the life of your Wallenstein product. Please refer to this manual before ordering any replace-
ment parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.
Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.embmfg.com and click on "FIND A DEALER NEAR YOU" for information on a local dealer.

BX102 Variation Chart

Option
Intellifeed | Hydraulic [Hydraulic
Winch |Roller Lift

BX Option
Cross
Referance

M (BX102R

;’ BX102RI [x
e

|

BX102RP
BX102RPI Jx

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 3 of 31



10217100 BXT02R Parts Manual

WALLENSTEIN by EMB Mfg.

Bolt Torque

CHECKING BOLT TORQUE

The tables shown below give correct torque values for various bolts and capscrews. Tighten all
bolts to the torques specified in chart unless otherwise noted. Check tightness of bolts periodi-
cally, using bolt forque chart as a guide. Replace hardware with the same strength bolt.

Torque figures indicated above are valid for non-greased or non-oiled threads and heads unless
otherwise specified. Therefore, do not grease or oil bolts or capscrews unless otherwise specified

in this manual. When using locking elements, increase torque values by 5%.

* Torque value for bolts and capscrews are identified by their head markings.

ENGLISH TORQUE SPECIFICATIONS

METRIC TORQUE SPECIFICATIONS

*
Bolt Bolt Torque
Diameter SAE 2 SAE 5 SAE 8
"A" (N.m) (lb-ft) |(N.m) (Ib-ft) | (N.m) (lb-ft)
1/4" 8 6 12 9 17 12
5/16" 13 10 25 19 36 27
3/8" 27 20 45 33 63 45
7/16" 41 30 72 53 100 75
1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220
3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650
1 345 225 850 630 | 1320 970
NAR-2 SAE.5 SALC-E

s 0O @ &

*
Bolt Bolt Torque
Diameter 8.8 10.9

"A" (N.m) (Ib-ft) [(N.m) (Ib-ft)
M3 5 4 1.8 1.3
M4 3 2.2 4.5 3.3
M5 6 4 9 7
M6 10 7 15 11
M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 | 2100 1550
M36 2600 1917 | 3675 2710

¥
o/

3 .
Y "

N oy
L o

Page 4 of 31

For threaded parts installation, refer to the torque charts in this manual.

Rev F 220914



WALLENSTEIN by EMB Mfqg. 10217100 BX102R Parts Manual
Hydraulic Fitting Torque

Tightening Flare Type Tube Fittings * Tube | Nut Size Torque Recommended
Size Across Value- Turns To Tighten
1. Check flare and flare seat for defects oD Flats (After Finger
that might cause leakage. Tightening)
2. Align tube with fitting before tighten- (in.) (in.) | (N.m) (Ib-ft) | (Flats) (Turn)
ing.
9 3/16 7/16 8 6 1 1/6
3. Lubricate connection and hand 1/4 9/16 12 9 1 1/6
tighten swivel nut until snug. 5/16 5/8 16 12 1 1/6
3/8 11/16 24 18 1 1/6
4. To prevent twisting the tube(s), use 172 718 46 34 1 1/6
two wrenches. Place one wrench 5/8 1 62 46 1 1/6
on the connector body and with the 3/4 1-1/4 102 75 3/4 1/8
7/8 1-3/8 122 90 3/4 1/8

second tighten the swivel nut to the
torque shown.

The torque values shown are based on
lubricated connections as in reassembly.

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 5 of 31



WALLENSTEIN by EMB Mfg.

10217100 BXT0O2R Parts Manual

8 [88pet9 £ X ON6-8/L )0g Mol woq | 891899/7 Zl
] #/€ X AN9L/S ‘SOHY 1G8G/Z Ll
v W8/ X AN9L// ‘M10S 183 \iy.lZ 0l
8 8 8peI ONG-8/. N 20T XeH | 89187¢2/Z 6
Zl 819 p/L-L X ANZ/L WO XeH | 89G/G1/Z 8
] ex /L x/L hey £95977 .
Z LdNg/) ‘Bumi4 eseain 102622 9
Z Bueag ebuelq |1£40N 6025¢Z g
! 1907 Jojedlpul uoieloy | z01S1z0) ¥
Z opIS JaddoH ‘ejeld buuesg |  GyL1L20L 3
¥ 10J0Y 76X ‘@luy [ €06IN6BLOL Z
] Ayoede) ,01 ‘Juswpiapm 1010y | LOLMLZOL I
J3Ts) uonduosaqg |uonduasaqg | al Wog

Idd201Xd
‘dd201Xg '14201Xg "d20LXd STHAOW

A,ssy 10j0Yy

Rev F 220914

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 31



10217100 BXT102R Parts Manual

WALLENSTEIN by EMB Mfg.

IddZ0LXd
‘dd201Xd '14201Xg "¥201Xd STHAOW

L [ spuaooy ejanop ,z} x,91/¢ ureyd 01£26Z Ly
I W2 X 8qeD Ajejes 11267 oy
[ spealy] [Ind ,G X ONz/| 'Pu3 poy 7559.7 Gy
¥ | X ONgZ/} ‘Hog 8bue|4 €619/7 iy
4 Y/ X ONG/E ‘Hog 8bue|4 €¢19/7 ¢y
[ 9/}-| 'IBYsep %007 16£€/Z oy
9 Z/\ "1aysem jeld 161€/7 [
[ 0G€ X ONZ/IL INN-AY 1962/Z 0y
4 21§ X ONB/E INN-AY 6562.7 6¢
0l ONZ/L INN 8buel4 166¢2/7 (B
[ 4ANZL-8/L-) INN %007 XeH 67217 1€
Z ONP/E ‘NN %207 XeH 1122/Z 9¢
0l ONZ/L ‘NN %207 XeH 1622/Z Ge
[ 819 p/¢-L X ANZ/L Nog XeH [ 896.61.Z e
[ /€~ X ONZ/) 1log XeH 125117 e
¥ /-1 X ONZ/) Hog XeH 116117 ¢
[ Z/L-) X ONZ/) Hog XeH G1G1/Z 1€
9 p/L-1 X ONZ/) og XeH 216117 0¢
[ | XONZ/| ‘}og XeH 01617 62
I 808080 OIFIN X HE X DIFIN ‘981 67167 8z
[ 0 ‘INuY207 HY 67167 12
I 8080 HE X I\ 06 Mog|3 267167 9z
| [y0gss010 ,z Yeus 01d g seHes [eqo|9 208777 14
¢ 9}/, uld yoe ovlelz Z
[ 91/G-9 X g/}-| Uld jJuswajdu| LoyLlZ ¥
I 91/G-¥ X | 'uid yuydo] iz 74
[ 819 9// X ANZ/L Mog XeH | 892/G1/Z [
L juswpjep Hoddng JaddoH | $0LMLZOL 02
L Buisnoy Jeddn ‘Juswpem | €0LMLZO0L 6l
L Juswipfp buisnoH JemoT | Z0LMLZ0L 8l
L dojs uoneloy | 66111201 Ll
I pleIyS OLd | €5111201 9}
[ Jaysepm 4ebpeT | 06111201 Gl
I 196pa7 z6Xg ‘auy | ¥06IN610) vl
L Joseaig Biml | y0ZMZL0L ¢l
£d uonduasaq |uonduasaqg | @i wog
_ Assy aspg

For threaded parts installation, refer to the torque charts in this manual. Page 7 of 31

Rev F 220914



WALLENSTEIN by EMB Mfg.

10217100 BXT0O2R Parts Manual

18HCOL | [BUSS I8y

| qe) Bupiwi uonelol zoxg | zzv12801 29
| HoYS ¢/1-¢ 8qn] [enuejy £0596Z 19
L [[syuy gl o1# uieyd yoer-sjbuis ¥0$26Z 09
¢ | #/€ X ONOZ-/| ‘MaI0g BuIyoR} 10£8.7 65
8 /¢ X ONS/¢ Jlog abue|4 £€619/7 96
Z JNS/E ‘INN ulody L162.7 1S
L ONP/L ‘TN %007 X8H \2zlz 9G
8 L X DN/} ‘}og XaH 0LbL/Z GG
L | G010 X wwg/| X ww,z Bundsg e0y1€Z S
Z Bury ainided pooH [ 0£z12101 £G
Z bury 4e0eds | 62212101 5
| pieno abpug | 1ZzMeZ20l LG
| yoje pooH ‘Alquisssy | 80zMZL0L 05
| ajny) ableyosig | 90zmeiol 6y
L Joyosyeq abreyosia [ sozmzlol 8y
J3%5) uonduosag [uonduasaqg | I wOg

|ddC01Xd
'dd201LXd ‘14201Xg "¥2c01X9 STHAOW

| Assv pions 3 ajnyd

Rev F 220914

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 31



10217100 BXT102R Parts Manual

) € X ON9I/S ‘)log XaH 0£21.Z 18 4 ANYp/| H19Z 8sesl9 202622 |22
) Z X ON9|/S Hog XoH (144774 98 ) 8109 ,7/-| buueag }jog-y ¥025¢Z €L
) J0Jo|N 2lneIpAH seuss 00y S01vSZ S8 ) J7/€-| Hesu| buueag |leg £061¢Z ¢l
3 491/} dweld 8soH sjgnoq £€9¥6/Z 16 ¢ 0180 4O X DIFIN 06 Moq|3 859167 8 14 /g X 91/€ ‘Uld [10Y 413474 25
4 .0/} dweld 8soH sjgnog 29v6.2 96 ) $0%0 DIFI X G4OW ‘06 Mog|T 189167 €8 |4 8lpueH NN |  0ZZMZZ0l 0,
14 Z X ONz/) ‘llog 8bewled §629.7 56 ) vil-L X /) A8y J8ddiy) pulg 7699¥Z 4 } abpug | 8lzmzzol 69
v ¥ X ONg/} llog abeue 11629/7 6 v AneaH / x g buudg 1051€Z 18 l Jojloy pesd Jaddn [ €lzmzzol 89
14 8/L X ONv/| ‘SOHA }125.Z £6 | [.€1 X Z0dI X Z0dIN ‘9SOH 8seal9 /| [45%:174 08 @ BOA bunds | 90zMmzz0l 19
| AN9|/G ‘M3IOS 189S [443274 26 | [.€) X 20dW X Z0dW ‘9SOH 8seal9) /| ¢l€6CZ 6L 3 HY Wiy JoAd J3]j0y ‘Juswpidapm | HZ0ZMZ20) 99
8 ONZ/L ‘INN 3007 XaH \62¢lZ 16 ) 2020 Xdd X diN ‘jubress | 16622 8. ) H1 Wy JONd J9]j0Y ‘JusWplop | 20ZMZ20) 59
4 ON9I/G ‘INN %007 XeH 344474 06 4 2020 Xd4 X dIN 06 Mog|3 10€6¢Z 1L 4 8pIIS POOH J0Joy |  802STZ0} 79
14 ONY/L ‘1NN %907 XaH [AX44¥4 68 @ 2020 Xdd X dd ‘1ybrens ¢0£6¢Z 9/, 3 buisnoH buileag Jojo\ ON | 81ZNZZ0L €9
14 /L~ X ONg/L )og XeH §l61/Z 88 4 G X LdNS/) ‘Buipi4 oseais ¥0262Z SL 4 Jaysep ainded | 81976101 29
L$T3) uonduosaq [ uonduasaqg | al wog L$T3) uonduosaq [ uonduasaqg | ar wog L$T3) uonduosaq [ uonduasaqg | ar wog
S|y
]

D)

-

7 D
S

)

)

QI

WALLENSTEIN by EMB Mfg.

IddZ0LXd

Page 9 of 31

For threaded parts installation, refer to the torque charts in this manual.

'diZ0LXg ‘14201Xd 'd20LXd SIIAOW

_ Assy J1ajjoy 1addn

Rev F 220914



WALLENSTEIN by EMB Mfg.

10217100 BXT0O2R Parts Manual

| ¥0%0 OIFIN X 940N ‘06 Moq|T 199167 601

| .91/ | dwejd asoH sjgnog £9v6/2 0z} | v/\-1 X /) Aeyl JaddiyD pulg ¥6597Z 801
4 .2/} dwey) 8soH 8jgnoQ 2967 6l 2 .91 X 20dN X Z0dIN ‘©SOH 8seals pj| €1€6¢Z 101
14 v/g-1 X ONg/l ‘Hog 8beuied 86297 8Ll | 2020 Xd4 X dd ‘lybrens [41%:174 901
14 Z/1-€ X ONz/1 ‘Hlog 8beiied 01629/7 A ) 2020 Xd4 X dIN ‘Jubress }1€6CZ S0l
} 4AN9L/G ‘MaIdS 103 [4452%4 9l 4 €020 Xdd X dIN 06 moq|3 10€6¢Z 70l
8 ONg/l ‘INN 907 X8H 16¢ClZ Gll b 2020 Xdd X dd ‘lubress 20€6¢Z €01
4 2/1-1 X ONZ/| ‘llog XoH G617 vl 4 G X LdN§/| ‘Buiji{ 8sesin ¥026¢Z 20l
| € X ON9I/G )09 XoH (x4 Yv4 cll | a10g ,z/|-| buueag jjog-y ¥025¢Z 10}
| Z X ON9L/S }1og XoH 02¢llz 41 | Jb/€-1 Masu| bulesg |leg €0612Z 001
) J0JO|\ OlneipAH S8ues GL¢ ¥01¥SZ L b 10y psa4 JemoT [ S0ZMZZ0L 66
14 0180 94O X DI 06 Moq|5 859157 0Ll | Buisnoy Buuesg J0j0N ON | 812INZZ0L 86
Ao uonduosaq | uonduasaq | gl wog 313 uonduasaqg |uonduasaq | I wog

1ddZ01X9 ‘dac0lXd

14201X9 "d201Xd STHAOW

A, SSY 19]|0Y 19MO1]

Rev F 220914

Page 10 of 31 For threaded parts installation, refer to the torque charts in this manual.



10217100 BXT102R Parts Manual

WALLENSTEIN by EMB Mfg.

v/l JSysep Bl LLLELZ#X |
/€ X 02/l MIIOS "YOEIN | 0E8LZ# X |
duerD sl paziiaqany 6182974 X |

ON ¥/ NN OO X8H LLCCLZ# X |
|d¥201 X9 ‘14201 X4 SIspow uo pasn

90LMESOL# :2uinbal |dYZ01LXg ‘d¥20LXd

L0ZMZZ0L# :8ainbal [¥Z0 1 X9 “¥Z0L X9
sjuswp|apn 1addoH urey 810N

d¥z01Xg ‘dHzoixd
Sjapow Uo pasn

‘dd201Xd "[4201Xg "¥201Xd STHAOW

Idd201LXd

[11042a 3AIDA sspdAg |

dyc0LXg [spow uo

.91/ dwejd asoH sjgnoq €9v6.Z 44

v/€-) X ON9I/S }og sbeuied 122917 24

¢ X ONY/) ‘llog sbewed €129.7 42

¥/€ X ONS/€ ‘llog abueyJ £€19/7 6E}

/€ X ANCE-0L# 'SOH4 £025.Z 8t}

092 X ON#/| ‘INN-AY 296¢.Z LE)

0G€ X ON¢/) INN-AIY 196¢.Z 9t}

¢1€ X ONB/E INN-AIY 696¢.Z Gel

09} X ON8/€ INN-AIY 896¢/Z vEl

ANZE-0L# INN 8BUIYOB ¢5lelz eel

ON9L/G N %207 XeH [J444v4 4

ONP/L ‘NN %207 X8H V12elz 1€}

ig-L X ON9L/G }od XeH JAT47¥4 0€l

aAe/\ Jolj9Y JoA0SS0ID 10¥95Z 6¢l

¥0¥0 XJIrd X diN 06 Moq|3 441374 8¢l

70%0%0 DIFIN X DIFIN X DI 88 L 887157 LC)

dd¥/| X dNZ/} '18anpay (444314 GZl

H1.5 X "'0'0 ¢ X 2amg/g budg uoisio] C0EEEZ vel

90AS | X g/L uld yore buudg 102817 £zl

Juswp|ap JaddoH urlepy 30N 993 )

|~ |N|~ |~~~ || T | N|N|[O|DO|N|O|TF|O |~ |N|~— N

Junoj pieng abpug | 00€12Z01 el

I§1)

uonduosaqg |uonduossaqg | I NOg

[ (mal1A doy) A ssy 1eddoH

For threaded parts installation, refer to the torque charts in this manual. Page 11 of 31

Rev F 220914



WALLENSTEIN by EMB Mfg.

10217100 BXT0O2R Parts Manual

GG L# 8 ¥G1# JO PESISUY|

1dd201 X9 '8 14201 X4
:U0 pas

Juswipap\ JaddoH

vG4# 40 pesjsuj
|dd201 X8 % 1420l Xd
:U0 pasn

Idd201Xd

‘dd201Xg '14201Xg "d20LXd STHAOW

) € X ON9L/S Nod XaH 0eC1.Z GGl
€ .91/¢} dweld 8soH 8jgnoq Y9v6.Z ¥4l
€ .91/1} dweld 8soH 8jgnoq €976.7 £al
4 Z/L-€ X ON9L/G ‘Nog 8berie] 6229.7 4"
4 CL€ X ONOL/G INN-AIY 156¢.7 LGl
€ ON9L/G ‘NN %007 XoH \eeelz 05l
) 2/1-€ X ON9L/G 109 XoH Gecllz 514"
L [HY.G X @0 g X 81mg/¢ bulids uoisio| 10€€eZ 8yl
€ wwzg X wwo} ‘uid 110y L0EY1Z Lyl
4 91/ uld YyajeT 11474 oyl
) 01e9 Yuydoy L0S11Z Syl
Z /-2 X 8/G uld yulido Wiz vyl
) buiysng Jespn a|qeL psad | 0£ZINZZ0L eyl
| pieng I8jjoy 1Mo | 082712201 44"
J3TS) uonduosaqg |uonduaseq [l wog

_ (maln woloq) A,ssy 19ddoH

Rev F 220914

Page 12 of 31 For threaded parts installation, refer to the torque charts in this manual.



10217100 BXT102R Parts Manual

WALLENSTEIN by EMB Mfg.

__Smn_ aAJe/\ Ja||0Y paed 883

v/l JSUseMIeld LL1ELZ#X |
p/€ X 0C-v/| MBIOS "YOB |0EBLZ# X |
dwej aulp paziiagny 6187974 X |
ON ¥/l NN X0 XOH |LCCLZ# X |
Id¥Z01 X8 ‘1201 X8 Slepow uo pasn

__98 |04)U07) I8]|0Y poe4 883

IddZ0LXd
'dd201Xd ‘140l Xd
¥201Xd S1THAOW

3 AWS ‘030 109v6Z 10¢
3 .91/1 | dwej) 8soH ejgnoq €ov6.Z 00¢
8 | 2/l X ANZE-0L# ‘MaIdS duIyoep £0€8/Z 661
4} vI€ X ONB/E '}og sbeled £629/7 861
) v/€-1 X ON9L/§ ‘Nog abeise) 132917 16}
€ Z/L-1L X ON9L/S Yjog abewied ¥¢¢9.Z 961
14 /€ X ONg/E ‘Jlog ebuel4 €€19/7 S61
€ 2/l-L X ONV/L ‘SOHS 9116/Z 761
3 JVIE “18yse jeld VL\E1Z €61
4 ONB/E ‘INN ul0dy L16C.Z ¢6l
8 4ANZE-01# NN dUIyoe) [47k4v4 16l
3 ONP/€ ‘INN %207 XaH V12elZ 061
145 ONOL/G INN %907 XoH \eeelz 681
Z | ooss | /) uid yoye buuds 102817 88}
3 8|pUeH |0JJU0] pss4 £0¢Sce0l /81
3 JOAld |0JJU0] p8s4 11212201 981
) pleng 8A_A | 962712201 a8l
5 Jeydepy buiieag Hog-n | 8ESSSI0l 8l
| | H1'wewplom desy ajge) pss4 [ HOEZMZZ0L £8)
| |swplepm sjeid dei] sjgel pea4 | 0£ZMZZ0L 4]
3 JUBWIDISAN JUNOIN BAlBA | LLZMCCO0L 181
3 JUSWPIS\\ 81qe1 pee4 | $0ZMZC0) 08l
J3TS) uonduosaqg | uonduasaq | arwog

[ Assv a|qp] paay

For threaded parts installation, refer to the torque charts in this manual. Page 13 of 31

Rev F 220914



10217100 BXT02R Parts Manual

WALLENSTEIN by EMB Mfg.

Roller Valve Detail |

BOM ID | Description | Description

Qty

155 756215 Spring Ctr Low Force Directional Valve

156 1022M213 | Bearing Yoke

157 1022M217 | Solid Bearing

158 211301 Clevis Pin 3/16 x 1-3/8"

159 212210 Hitch Pin Clip, 1/16

160 251122 Nipple, MP x MP 0808

161 251451 #8JIC x 1/2NPT 90 Elbow

162 251487 Tee MJIC x MP x MJIC 080808

163 756305 Brand PFC 0-8 GPM

Control Base Pivet Link

MODELS BX102R, BX102RP

Feed Roller Control Detail |

BOM ID | Description | Description Qty
164 1015M537 | Bushing, Bearing 2
165 1022L239 | Control Base Pivot Link 1
166 1022W224 | Detent Reset Weldment 1
167 721203 Ball Bearing 6202 RS 1
168 731401 Spring 3/4 x 4" Heavy 1
169 271420 Hex Bolt, 7/16NC x 2 1
170 272211 Hex Lock Nut, 1/4NC 2
171 272221 Hex Lock Nut, 5/16NC 1
172 272241 Hex Lock Nut, 7/16NC 1
173 272271 Hex Lock Nut, 3/ANC 1
174 273122 Flat Washer, 5/16 2
175 273171 Flat Washer, 3/4" 1
176 273222 PTFE Flat Washer, 5/16 x 0.080"| 4
177 275522 Shoulder Bolt, 5/16 x 1/2" 2
178 275574 Shoulder Bolt, 3/4 x 1 1
179 276522 Eye Bolt 5/16NC x 2 1

\

MODELS BX102R, BXT02RI, BXTO2RP,
BX102RP!I

Page 14 of 31 For threaded parts installation, refer to the torque charts in this manual.  Rev F 220914



10217100 BXT102R Parts Manual

WALLENSTEIN by EMB Mfg.

llejaq pespiied 89S

L | 0G dHTIW 1010 dneipAH 80157 2z

Z 0190 GHOW X DI 69167 1z

! deng Buiyouim ,09 50¥26Z 44 L L X91/G X 91/ ‘Ao rsovz 0le
v | #/L-1 X ONZ/L ‘)og 8buej4 6197 022 Z [1ub17 wwy9 x wwp| buudg 1022£Z 602
L | v/€ X ON9L/G ‘Nog ebuel4 12197 612 i anlg Jeso | 91LML80S 807
V| v/€ x ONp/L Jlog ebueld 1119/7 81z i ped e%eigepioH | 1 1MI80S 102
z ONP/| ‘M8I0G 183 LLivlZ LT i 4oIn|o Youlm ‘ejpueH |zl 1M1L80S 907
¢ ONZ/L ‘NN %007 XeH 152217 91z i plRIUS | L1LIMIB0S 502
! Z/L-€ X ONZ/) ‘Hog XoH GeGl /7 GiZ | Youlm ‘BuisnoH | Z0LML80S 02
Z v/€-1 X ONZ/L ‘Hog XoH L1517 iz i }jeys Jojo Jaysem | 71111805 €0z
Z Z/L X ONY/| ‘Hog XeH 50117 ele | oyesg wnig Yooig | y0ZWZL0S 202
>«O :o_um_._owmn_ :o_ua_._omwn_ ai nog 50 :o_«a_._omwo :o_«n_._umao al nog

1ddZ01X9 ‘dac01Xg SIIAOW

[ youim dlnpIPAH

For threaded parts installation, refer to the torque charts in this manual. Page 15 of 31

Rev F 220914



10217100 BX102R Parts Manual WALLENSTEIN by EMB Mig.
Winch Drum Detail | MODELS BXT102RP, BX102RPI

Description | Description Qty
226 5081A103 | Cable Clamp 1
227 5081W101 | Drum, Main Cable 1
228 5081W120 | Engage Gear Driven 1
229 225207 725203 Insert Only 2
230 225301 PF206 Flange Only 4
231 229202 Grease Zerk 1/4NF 1
232 746531 Key, 1/4 x 1/4 x 2 1
6
2
6
1

233 272231 Hex Lock Nut, 3/8NC

234 274111 Set Screw, 1/4NC

235 276233 Carriage Bolt, 3/8NC x 3/4

236 292112 Synthetic Winch Rope 1/4 x 50" with Hook

Winch Arm Ass’y MODELS BX102RP, BX102RP!I

BOM ID | Description | Description Qty
Vel 237 1083W203 | Winch Arm Extension Weldment | 1
) 238 | 1083W205 | Winch Base 1
7| 239 271640 Hex Bolt, 5/8NC x 4 1
- 240 272231 Hex Lock Nut, 3/8NC 4
L — Y 241 272261 Hex Lock Nut, 5/8NC 1
/;7/ 242 276134 Flange Bolt, 3/8NC x 1 3
7 243 276152 Flange Bolt, 1/2NC x 1-1/4 4
i £ = @ 2 \ s / ’
A = =, @ /[‘ )
P .
S

Page 16 of 31 For threaded parts installation, refer to the torque charts in this manual.  Rev F 220914



WALLENSTEIN by EMB Mfqg. 10217100 BX102R Parts Manual
Fairlead Ass'y Detail |

MODELS BXT02RP, BXT02RP!I

Item [ Part Number | Description Qty
246 | 5081W103 Bracket,Fairlead 1
247 | 5081M109 Bushing, Fairlead Side 2
248 | 5081M111 Bushing, Fairlead Top 2
249 | 227103 Fiberglide Bearing 1/2" x 1" 8
250 | Z71566 Hex Bolt, 1/2NC x 6-1/4, 5-1/4 Shank| 2
251 | Z71567 Hex Bolt, 1/2NC x 5, 4" Shank 2
252 | 272251 Hex Lock Nut, 1/2NC 4

Roller Lift Hydraulic Cylinder | MODELS BX102RP. BX102RP|

See Cylinder Detaill |

BOM ID | Description [ Description
244 1083C101 | Cylinder, 1-1/2" Bore x 6" Stroke| 1
245 1083M101 | Cylinder Pin 2
246 212300 Cotter Pin 1/4 X 2-1/2 4

74

]

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 17 of 31




10217100 BX102R Parts Manual WALLENSTEIN by EMB Mfg.
Cylinder Seal Installation | MODELS BX102RP, BX102RPI

[t

NN b > NN
(i, 722D

N

il

Ry

Roller Lift Hydraulic Cylinder Detail | MODELS BX102RP. BX102RPI

SLK-1510AN Seal Kif

BOM ID | Description | Description

255 1083C1013 | Rod, 1x3/4

256 1083C1014 | Barrel, 1-1/2" Bore
257 G150-100S | 1-1/2" X 1" GLAND
258 P500-150SP | 1-1/2" BORE PISTON
259 229202 Grease Zerk 1/4NF
260 272252 Hex Lock Nut 1/2NF

== =l==lo

Page 18 of 31 For threaded parts installation, refer to the torque charts in this manual.  Rev F 220914



WALLENSTEIN by EMB Mfqg. 10217100 BX102R Parts Manual
Flow Divider Ass'y |

MODELS BXT102RP, BXT102RPI

BOM ID | Description | Description Qty
261 1083W151 | BX102R IntelliFEED Weldment | 1
262 751442 #8 JIC x 1/2NPT 3
263 751492 Elbow 90 MJIC x BH 0808 2
264 751493 BH Locknut, 08 3
265 751494 Tee, MJIC x BH x MJIC 080808 | 1
266 756306 Brand Flow Divider 70:30 1
267 271125 Hex Bolt, 1/4NC x 2-1/2 2
268 272958 Riv-Nut 3/8NC x 150 2
269 272962 Riv-Nut, 1/4NC x 260 2
270 276133 Flange Bolt, 3/8NC x 3/4 2

Winch and Roller Lift Hydraulic Controls |

MODELS BXT02RP, BXTO2RPI

252 756605 Brand $20 Horizontal Handle

253 756608 Brand 20TR2 Two Spool Tie Rod Kit
254 756611-1 Motor Spool Work Handle

255 279111 Joint Connector Bolt 1/4NC x 3/4

.
S
. BOM ID | Description | Description Qty
Note: These parts may be ordered as 27 | 751681 FGORB X #6JIC 5
a complete assembly: 248 | 756601 Brand S20 Inlet Side Port 2500 PSI 1
#1083A130 Compleie BX102RP Stack 249 756602 Brand S20 Tandem Spool Work Port 1
250 756603 Brand $20 Motor Spool Work Section Detent| 1
(less #Z79111 & 751641) 251 756604 Brand S20 Outlet Side Port 1
1
1
1
3

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 19 of 31



10217100 BXT02R Parts Manual

WALLENSTEIN by EMB Mfg.

#20DK Seal Kit $20 Side Port
#20BK Seal Kit
(between sections)

Seal Kit (20DK)
ITEM NO. Qry. DESCRIPTION
1 3 ORING, 2012
2 1 O RING 2016 90D
3 3 STEEL SHIM
4 2 ORING, 3906
Seal Kit (20BK)
ITEM NO. Qry. DESCRIPTION
1 ORING, 2012
2 O RING 2016 90D
3 STEEL SHIM

Seal Kit (20CK)

ITEM NO. Qry. DESCRIPTION
1 1 BACKUP, 8012
2 1 ORING, 2012
3 1 ORING, 2013
4 1 ORING, 3908
5 2 ORING, 3906

By

#20AK Seal Kit for S20 Work sections

Seal Kit (20AK)

ITEM NO.

DESCRIPTION

ORING, 2012

BACKUP, 8012

WIPER FOR 1/2" SPOOL

QUAD RING Q4112

D WIN |-

STEEL SHIM

O RING 2016 90D

Page 20 of 31 For threaded parts installation, refer to the torque charts in this manual.

Rev F 220914



WALLENSTEIN by EMB Mfg.

10217100 BXT102R Parts Manual

Intellifeed Roller Control Components |

Reverse

| MODELS BX102RI, BXT02RPI

Control Base Pivot LinK

Forward
Reverse

/-l Feed Tablgl

“TBomiD

Description | Description Qty
296 1083L154 | Switch Mount Plate, BX102RI 1
297 1083L155 | Sensor Box Lid 1
298 1083L156 | Feed Switch Guard 1
299 1083L157 | Feed Pickup Trigger 1
302 262823 Rubber Grommet 3/4 x 1/8 2
303 764403 Prox Switch NO Sourcing 5amp 1
304 264405 Prox Switch NO Sinking 5amp 1
306 272211 Hex Lock Nut, 1/4NC 4
307 272221 Hex Lock Nut, 5/16NC 4
310 272954 Riv-Nut #10-32NF - 130 4
311 273111 Flat Washer, 1/4 2
313 273123 Rubber Flat Washer, 5/16 x 0.093"| 3
318 276133 Flange Bolt, 3/8NC x 3/4 4
319 276221 Carriage Bolt, 5/16NC x 3/4 3
321 277282 Jam Nut, M14 x 1.5 4
322 278301 Machine Screw, 1/4-20NC x 3/4 [ 2
323 278303 Machine Screw, #10-32NF x 112 | 4

Intellifeed Components |

| MODELS BXT02RI, BXT02RPI

BOM ID ipti aty |
271 1083L151 Rotor Speed Indicator, BX102R 1
212 1083L152 | Sensor Mounting Bracket 1
273 246314 Shaft Collar, 2" ID x 11/16 1
274 746552 Key, 3/8 x 3/8 x 3/4 1
275 751492 Elbow 90 MJIC x BH 0808 1
276 751493 BH Locknut, 08 1
277 751641 #60RB x #6JIC 2
278 751643 #BORB x #8JIC 1
2719 751673 Tee, MJIC x MORB x MJIC 080808 | 1
280 756508 CR InteliFEED Manifold 6gpm 1
281 262816 Deutsch Mounting Clip 1
282 762819 R ized Wire Clamp, 1/2" 1
283 262822 Rubber Grommet 3/4 x 1/4 1
284 266204 Control, IntelliFEED 1
285 266210 IntelliFEED Pickup Sensor-68” Lead | 1
286 271235 Hex Bolt, 5/16NC x 3-1/2 2
287 72211 Hex Lock Nut, 1/4NC 1
288 272341 Jam Nut, 7/16-14NC 2
289 272531 Flange Nut 3/8NC 1
290 276133 Flange Bolt, 3/8NC x 3/4 1
291 278301 Machine Screw, 1/4-20NC x 3/4 1
292 278303 Machine Screw, #10-32NF x 12 4

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 21 of 31




WALLENSTEIN by EMB Mfg.

10217100 BXT02R Parts Manual

DN.\N.D\mm NQD%WQWDN@QQ%M ONISSIVINZNN ANIS NIINNONILTIVATIIANIA 3LOWHINID LHIIN A3IAY3SHY SIHITY W (3LLIWA3d LON
viva ‘a3 371a00 JLIQY3LINT 1S3 33SI¥OLNY NON NOILONAD¥43Y 31n0L 3IYZZINOLNY NON INDIZNADYAIN 31 3LVLI3IA
I 24 oL &4 I/ o/
m 8 = —
M o
| ©
\0)&& 4
W || Wi o]
=
L s
_ 6 _
Y4 62 2 (& 9z

i —°
10
—0
—0
—0

h
i

4

:

8 o— (=

0F o— ===

Lt

123

— &

[
~

Id¥Z0LXg ‘ddZ01Xg 1¥Z0LXg ‘¥Z0LXd STIAOW |

19080SNES0[ 1 advno AL3dvs| 16
100860LSNLY08T| 1 L4VHS 47TVH 93aNNI| 76
zsnioosa| 14VHS 41vH ¥31N0| €6
9590210660| | 1709 ANV LNN| 92
19000080¥0| | MIHOS DINOD| 6.
0.d89880| | anH| v2
915089860 ¥ Tva 133Ls| €2
0510L0¥860| | I1ddIN 3SVYIYD| 22
£55809880( | 897404 IMOA| 1L
090%109860| 1 NOLLLNE HSNd 313TdNOD| 1S
€002.860( 1 739V A13IHS TYNY3LX3| 6¥
9002.860| | 39N.L IAINA YALNO YIADNVA T3gvl| 8y
1000002520| | NIVHO| oF
2000805520( 1 ONIYVYIE Y3ANNI|  2€
200080%520( 1 80-20 INOD 3ASVE HANNI| L€
990849NS/68860( | 39N1 AL34VS ¥3ANNI| 0¢
99084aN1868860( | 39N1 AL34VYS ¥3LNO| 62
Zv2es08660| 8 MIHOS| 8z
100080%520( | 80-20 ANOD 3Svd ¥3LNO| 12
1000805520( | ONIYYIE ¥31LNO| 92
1000806120 ¢ 80-20 1739 dTAIHS INOD| Sz
0.d80880| | 1109 9vaHs| 1z
11008080[ 1 IMOA IGNL HANNI| 2L
G9010/860( 1 Nid 379IX374| 91
001G5¥18860| | (+J3aN1L Nva¥vOo 001 ‘WO| €I
00L¥¥518860| | (+J3aN1L NVa¥vO 00L 'WO| 2l
G/010/860[ 1 NId 379IX374| 80
12008080( | IMOA FaNL ¥ILNO| SO
80280| ¢ "SSVY TYNYNOr SSOYD| 20
09v€080080| 1 IOA| 10

IHOOVNIG "dId| © NOILdI¥Ds3a| ‘'sod
100860SN1L90d8d - 1SIT S1LVd FdVdS
C08vyZ# HOYS Old

Rev F 220914

Page 22 of 31 For threaded parts installation, refer to the torque charts in this manual.



10217100 BXT102R Parts Manual

WALLENSTEIN by EMB Mfg.

For threaded parts installation, refer to the torque charts in this manual. Page 23 of 31

omo’ (@3sn
91 & LON ¥#)
N¥O ng N4 N4
63 getorieh TOUID
134 18 14
2O\0 0 L, dona1os N QIONTT0S
I amd ENEREN
30V4 JOLDINNOD WOd4 MIIA o © o1 @ L
L1€-O57-08€9 A ° o @ 2007
91 91 @ 91 ﬁ @
/N AN
A N ) ’ THM/N3ON\OL/ @ z)
HOLIMS & N2, NV I ! 2N 1x
e Q334 3ISIIAR 83\ A\ e AGOF N 9
NG e/ ot o
g g (2 Zmumuam
9 > o, ” 91 %0 IAVIT.90 dI¥LS
| I 1 91 4 @ a3y
44\ —1 08 o
€ . , 3JAILISOd
HOLIMS 4
@334 amd
XOd 49 NO On1s
TO¥INOD EINENET
’ xe
v_s} & 9
ng N3O
N 5 @ o o “ M) JALYOIN
_.I>>w\“4m0 @ OmO’ @ @ @ yig
91 g 91
N $7§o ©0)
@ O © 1/ 9t @@ © @amm
91 91
3DV4 YOLDINNOD WO¥H MIIA
L 1€-DS€-08€9
Q3AvAg SI SSINIVH :3LON
1d¥Z01Xg ‘184201X9 STIAOW 601Z9Z# wpibpig Buim paajiajul

Rev F 220914



10217100 BX102R Parts Manual WALLENSTEIN by EMB Mfg.

Hydraulic Hose Parts List |

The Chart below is a complete list of hydraulic hoses for all models of the BX102. For infor-
mation on your model and its hose connections please review the hydraulic schematics on
the folowing pages.

PARTNUMBER
With Protective With Out Protective Description QTY.
Sleeve Sleeve

n/a 729312 1/4 Grease Hose, MP02 x MP02 x 13" 2

n/a 729313 1/4 Grease Hose, MP02 x MP02 x 16" 2
Z252121SC 252121 1/4 Hose, FJICO6 x 90FJICO6 x 28" 2
252126SC 7252126 1/4 Hose, FJICO4 x 90FJIC04 x 34" 1
Z52127SC 252127 1/4 Hose, FJIC04 x 90FJIC04 x 26" 1
Z52135SC 752135 1/4 Hose, FJICO6 x 90FJICO6 x 18" 1
Z252136SC 252136 1/4 Hose, FJICO6 x 90FJICO6 x 23" 1
Z52250SC 752250 3/8 Hose, FJICO8 x 90FJICO8 x 23" 1
252251SC 7252251 3/8 Hose, FJICO8 x 90FJICO8 x 21" 1
Z52252SC 7252252 3/8 Hose, FJICO8 x 90FJICO8 x 82" 1
Z252253SC 252253 3/8 Hose, FJICO8 x FJICO8 x 65" 2
252257SC 752257 3/8 Hose, FJICO8 x 45FJICO6 x 30" 1
Z52258SC 7252258 3/8 Hose, FJICO8 x 45FJICO6 x 106" 1
Z52308SC 252308 1/2 Hose, MP0S8 x FJICO8 x 54" 2
Z52343SC 752343 1/2 Hose, FJICOS8 x FJICO8 x 22" 1
252344SC 252344 1/2 Hose, FJIC 08 x FJICOS8 x 96" 2
752345SC 752345 1/2 Hose, FJICO8 x 90FJICO8 x 16" 1
Z52346SC 7252346 1/2 Hose, FJICO8 x 90FJICO8 x 20" 1
Hoses with Protective Sleeves are required for EU models

Page 24 of 31 For threaded parts installation, refer to the torque charts in this manual. Rev F 220914



WALLENSTEIN by EMB Mfg. 10217100 BX102R Parts Manual

cm)f

152344

96"(244.

\ 4
343

(
NPT
08

@

-
®

S

@.
@

156401

0| NT
= | § _ =
M5 - o o E
o2 [N R o 8
| = | ~ 3
N N e
NI S -
82
9T © 0
o § S
N R g
INE
NI S =

!

4

l

)
®.

iy

154104
Bottom
Roller

&
@,
®

(ool ==
6@

Hydraulic Schematic BX102R |
Fitting
|dentification
C tion Type

NP hread
Jl
O
HB
Connection
Type
NPT
12
Connection
Size
H—
P|oneerm
CouplerW
11|
<
N8/

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 25 of 31



10217100 BX102R Parts Manual WALLENSTEIN by EMB Mfg.

©|
o)
N 5

IT

m)

252344

96"(244c

Top Roller

&

|
| (1)
oo

®
&
SRR
&

756102 %

— 2 oa
SSc
Sixam

Hydraulic Schematic BX102RP

Fitting Identification
Ci tion Typi
NI
JIi
Ol
HB
Connection
(ype
Connection
Size
H—
Ploneerm
Couplers‘y
M 1—
&
N8/

Page 26 of 31 For threaded parts installation, refer to the torque charts in this manual.  Rev F 220914



WALLENSTEIN by EMB Mfg. 10217100 BX102R Parts Manual

®
523 5

%@

®
é%
&

'm|
[4
K&
(1]
©
= N = [
2 N | <o°..
n ~
N2 e o E € Q
N NI~ N N
NE - %
NS 0 O < T <3
© & e o v g o3 o | E
N pria 2 N[ A wl S
-8 0 o NS 0| 3, < £ | =
e N © 05 NI« e [ K
0| & Pt Nl = N = 70 S
INIS 5] NI8
— @ ®
ol T
QE* 3l
N
| =
NI 3

Typ
Connection
Type
Connection
Size

) %

Fitting Identification
t

1)

- .
(]
3
s
= " P
c 8 8
2 Siee
5 2% . -
3 staad X
c Bo- 0 - T
530 & n
S =z35<0 2
8 h4E e 00
EoZam | m— o
236¢ 5
= O
@)

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 27 of 31

Hydraulic Schematic BX102RI




10217100 BXT02R Parts Manual

WALLENSTEIN by EMB Mfg.

Hydraulic Schematic BX102RPI

0|
[4
<L
EE &
5 -
P e
NIZ §§
NIS £
Ol 3 g
I 2 =
~ o & <
INE N ﬁ
NS
€§ Ve 2
®
- .
(11] E
[ :
& ,
c c
5 kel o
= - =
© g O 8 O O
ol > 8>~ Q N
= - c gD
o Q S
=i © © .'.'.
2| £ SN
£ © 2o -— 89
L I g%
28

10

\ %

Page 28 of 31 For threaded parts installation, refer to the torque charts in this manual.

Rev F 220914



10217100 BXT102R Parts Manual

WALLENSTEIN by EMB Mfg.

dyzoLxd
kR TP ¢
1o} Ajuo

199Do] siylL

JL91per | [ stver ). | LOVKeT . L 291ver |

-&E.
o™

E s1¥vez

/

/N ﬂWﬁWm_ﬁ

oot

"Jo|pep pazIoyinoD
INOA WO} |gDJIDAD 310 SUBIS
Alejos maN  poalddo aq
1snud subis mau ‘subis Alojos
Inoyim poaopjdal spod 1o
9|qIBa||l dWOD8g ‘POAOW
-2l ‘pebpwpp usseg SADY
subis Ajajos §| - ¥IGWIWIY

v

320(#% T

{_covber |

é [ ssove |
NIFLISNITIEMN

[ suier

[ MmaIA apIs Yo - sjaqp]

For threaded parts installation, refer to the torque charts in this manual. Page 29 of 31

Rev F 220914



WALLENSTEIN by EMB Mfg.

10217100 BXT02R Parts Manual

"J19|0Bp paz
-IOYiND INOA WOI} B|gD|IDAD
210 subis Alejps maN  pald
-do aqg snui subis mau ‘subis
Alajps 1noylim paop|dal suod
Jo a|qIBa)|) dwWod9g ‘pPaAoW
-2l ‘pabowpop ussg 8AbDY
suBis Ayoyos 4| - yIIWIWIY

M3IA apisul 1oddoH

L0Tyé61

= 7]

NIFLISNITIEMN

VHALTAS T L] CAROELTT1S

a3a3adi T3 LN

8LLpéZ

H

W

CEIV6L

LLLYyé6L

V-

[T ] 95007

[ ssovez |
_3.1._ NIFLISNITIEMN
L]

.
L
o

A-ER

IWIRINIL ..o
)

B

/-

| /\

143444

reto| (e |
wy _D;_I

o
e 1 |

M3IA 3pIS Jybry - s|pqp1

Rev F 220914

Page 30 of 31 For threaded parts installation, refer to the torque charts in this manual.



WALLENSTEIN by EMB Mfg. 10217100 BX102R Parts Manual

#1012L269 LEDGER CLEARANCE SET-
( \ TING GAUGE

For BX102 Series

An easy and accurate way of setting the criti-
cal clearances between the ledger blade
and the rotor chipper blade.

#1012L269 \J

#C4550 SELF CONTAINED PTO
POWER PACK

For model: BX102 Series

Easy to install

For tractors without available hydraulics, the
optional power-pack mounts on the chipper
just under the PTO shaft, and provides you
with the means to operate the hydraulic feed
hopper on model BXT102R.

#C4550
Manual
Available as a download at
WALLENSTEIN www.embmfg.com

am e -

e

-

hr="
1 POINT HITCH WOOD CHIPPER
L TR BT O Tt T

el LT LT
OPERATOR'S MANLIAL

i S,

Rev F 220914 For threaded parts installation, refer to the torque charts in this manual. Page 31 of 31



	BX102 Variation Chart
	Bolt Torque
	Hydraulic Fitting Torque
	Rotor Ass’y
	Base  Ass’y
	Chute & Guard Ass’y
	Upper Roller  Ass’y
	Lower Roller  Ass’y
	Hopper Ass’y (top view)
	Bypass Valve Detail
	Hopper  Ass’y (bottom view)
	Feed Table Ass’y
	Roller Valve  Detail 
	Feed Roller Control Detail 
	Hydraulic Winch
	Winch Drum Detail 
	Winch Arm Ass’y
	Fairlead Ass’y Detail 
	Roller Lift Hydraulic Cylinder 
	Cylinder Seal Installation
	Roller Lift Hydraulic Cylinder Detail
	Flow Divider Ass’y
	Winch and Roller Lift Hydraulic Controls
	#20DK Seal Kit S20 Side Port
	#20BK Seal Kit 
	(between sections)
	#20CK Seal Kit for S20 Inlet sections
	#20AK Seal Kit for S20 Work sections
	Intellifeed Roller Control Components
	Intellifeed Components
	PTO Shaft #Z44802
	Intellifeed Wiring Diagram #Z62109
	Hydraulic Hose Parts List 
	Hydraulic Schematic BX102R
	Hydraulic Schematic BX102RP
	Hydraulic Schematic BX102RI
	Hydraulic Schematic BX102RPI
	Labels - Left Side View
	Labels - Right Side View 



